TAW500

& ALLIED SALES 23 19

www.air-allied.com.au

TOKU PNEUMATIC PRODUCTS

No.3

sales@air-allied.com.au Air & Allied Sales (Pacific) Pty Ltd www.air-allied.com.au


mailto: sales@air-allied.com.au
https://air-allied.com.au/
bianca crowe
Typewritten Text
TAW500


TAW500 No.3
Sym | Code No. Description Q’ty Sym | Code No. Description Q'ty Sym | Code No. Description Q'ty
001 421020010 | CYLINDER 1 027 131708055 | HEX SOCKET HEAD BOLT (M8X55) 4 061 130301052 | GEAR CASE RETAINING RING (H-52) 1
02A 130606018 | SPRING PIN (6X18) 1 028 131310008 | WASHER (M8) 4 062 130134030 | NEEDLE BEARING (TA-4030) 1
02B 130606012 | SPRING PIN (6X12) 1 029 | 42102027B |VALVE HANDLE CP (Incl. 29C) 1 063 | 421035500 | GEAR CASE 1
02C - N/A 29C | 420645AL0 | THROTTLE VALVE PIN 1 064 | 421035510 | GEAR CASE CAP 1
003 42102004B | ROTOR CP (Incl. 3A/3B) 1 030 134501012 | U NUT (M12) 2 065 131704010 | HEX BOLT (M4X10) 4
03A | 421020040 |[ROTOR 1 031 131307012 | VALVE HANDLE WASHER (M12) 2 066 135001002 | GREASE NIPLE (PT 1/4) 1
03B | 421020050 |ROTOR SHAFT 1 032 130802153 | VALVE SPRING 1 067 | 421020530 | CLUTCH SHAFT 1
004 137103002 |VANE 8 033 421020310 |VALVE WASHER 1 068 130604032 | CLUTCH SPRING PIN (4X32) 1
005 421020070 |PLATEA 1 034 130302032 | VALVE RETAINING RING (S-32) 1 069 | 421020540 |CLUTCH HANDLE 1
006 421020080 |PLATEB 1 035 - N/A 070 | 421020551 | CLUTCH SET PLATE 1
007 130105007 | ROTOR BEARING (6006Z) 2 35A | 421035321 |DRUM 1 071 132904010 |CLUTCH SCREW (M4X10) 4
008 421020090 |PLATE BEARING CAP 2 35B - N/A 072 130802154 | PLUNGER SPRING 1
09B 131704012 | HEX SOCKET HEAD BOLT (M4X12) 8 037 - N/A 073 130502020 | STEEL BALL (5/16) 2
010 421035100 | MOTOR CASE 1 038 130135030 | NEEDLE BEARING (TA5030) 2 074 | 421035570 |CLUTCH RING 1
011 131105004 | O-RING (6227-4) 1 039 421035340 | NEEDLE BEARING BUSH 2 76A | 131708018 | HEX SOCKET HEAD BOLT (M8X18) 4
012 421020060 |ROTOR RING 2 040 132108012 | SET SCREW (M8X12) 2 76B 131708045 |HEX SOCKET HEAD BOLT (M8X45) 4
013 421020130 |S.A. BRAKE BAND 1 041 421035360 | DRUM SHAFT 1 77A | 421035580 | HAND BRAKE BAND 1
014 421020140 |S.A. BRAKE WHEEL 1 042 130606060 | DRUM SHAFT SPRING PIN (6X60) 2 77B 130608035 | SPRING PIN (8X35) 1
015 130302026 |S.A. BRAKE RETAINING RING (S-26) 1 043 421035370 | FRAME 1 77C - N/A
016 421020150 |S.A. BRAKE BAND PIN 1 044 | 421035380 | DRUM SHAFT NUT 1 078 | 42103560C | HAND BRAKE BAND SCREW CP 1
018 421020160 |S.A. BRAKE PISTON 1 045 421035400 | PINION GEAR 1 78A | 421035600 | HAND BRAKE BAND SCREW 1
019 131101021 |[S.A. BRAKE O-RING (P-22A) 2 046 130107003 | PINION GEAR BEARING (6202) 1 78B | 421035610 | HAND BRAKE BAND SCREW NUT 1
020 130802152 |S.A. BRAKE SPRING 1 047 421035410 | SECOND PINION GEAR 1 78C 134501012 | U NUT (M12) 1
021 421035170 | BRAKE CASE 1 048 421035420 | FIRST GEAR 1 78D | 131307012 |WASHER (M12) 1
22A | 421020190 |BRAKE CASE CAP B 1 049 130408059 | KEY (5X5X14) 2 079 | 421035630 | HAND BRAKE BAND PIN 1
22B | 421020200 |BRAKE CASE CAPC 1 050 130131515 | 1ST NEEDLE BEARING (TA1515) 1 080 130703015 |[SPLIT PIN (3X15) 1
22C | 421020210 |BRAKE ADJUST BOLT (M8X25) 1 051 130131820 |2ND NEEDLE BEARING (TA1820) 2 081 | 42103564B | HAND BRAKE HANDLE ASSY 1
22D 134401008 | BRAKE ADJUST BOLT NUT (M8) 1 052 421035440 | SECOND GEAR 1 81A | 42103564C | HAND BRAKE HANDLE CP 1
22E 421020220 | BRAKE SPRING SEAT 1 053 421035450 |THIRD PINION GEAR 1 81B | 421035690 | BRAKE HANDLE WASHER 2
023 131704015 | BRAKE CAP SCREW (M4X15) 8 054 130132530 | 3RD NEEDLE BEARING (TA2530) 1 81C 136604040 | GRIP (M12) 1
24A | 131708050 | HEX SOCKET HEAD BOLT (M8X50) 1 055 | 421035460 |DRUM PINION GEAR 1 082 | 421035700 |BED CP 1
24B 131708035 | HEX SOCKET HEAD BOLT (8X35) 5 056 421035470 | THIRD GEAR 1 83A | 131612045 | HEX SOCKET HEAD BOLT (M12X45) 8
24C 131101004 | O-RING (P-6) 1 057 | 42103548B |CLUTCH FRAME CP (Incl. 57A/B) 1 83B 134401012 | HEX NUT (M12) 8
025 | 42102021B |VALVE CP (Incl. 25A/B/C/D) 1 57A | 421035480 |CLUTCHFRAME 1 83C 131301012 | SPRING WASHER (M12) 8
25A | 421020240 |VALVE 1 57B | 421020490 |CLUTCH PIN 8 084 - N/A
25B | 421020290 |VALVE BODY 1 059 130107006 |DRUM PINION BEARING (6205) 1 085 136102085 | VALVE BODY PACKING 1
25C | 421020230 |VALVE BUSH 1 060 130302025 | RETAINING RING (S-25) 1 089 - N/A
25D | 420645AL0 |THROTTLE VALVE PIN 1 090 | 41000136B | NIPPLE CP 1
sales@air-allied.com.au Air & Allied Sales (Pacific) Pty Ltd www.air-allied.com.au



mailto: sales@air-allied.com.au
https://air-allied.com.au/



